



TEST REPORT

NUMBER : NP-2137/Additional  
DATE : 26<sup>TH</sup> AUGUST, 2006

APPLICANT : ZYDEX INDUSTRIES  
25-A, GANDHI OIL MILL COMPOUND,  
GORWA,  
VADODARA – 390 016.  
INDIA.

SAMPLE DESCRIPTION : FOUR (4) PIECES OF SUBMITTED SAMPLES SAID TO BE FABRIC SWATCH  
IN BLACK WITH OFFWHITE/BLACK PRINT, MARKED AS : SET 3  
K2 PUFF PASTE, K2 PUFF POWDER, K2 THINNER, K2 MATT & K2 OPACIFIER.

DATE RECEIVED : 8<sup>TH</sup> AUGUST, 2006 (15:00 HRS)

BUYER'S NAME : --  
ORDER NO. : --  
STYLE NO. : --  
ARTICLE NO. : --  
END USES : --  
DEPARTMENT : --  
SUPPLIER NAME : --  
MANUFACTURER'S NAME : --

---

TESTS CONDUCTED : AS PER THE REQUEST OF THE APPLICANT . FOR FURTHER DETAILS  
PLEASE REFER TO THE ENCLOSED PAGE (S).

---

REMARK : ADDITIONAL REPORT FOR HEAVY METAL ANALYSIS.

PREPARED & CHECKED BY :  
for INTERTEK TESTING SERVICES, INDIA

ANAND SATHE  
MANAGER-TFH LAB

THESE TESTS ARE UNDER THE SCOPE OF OUR NABL ACCREDITATION.

Page 1 of 2 RC

**Intertek Testing Services India Private Ltd.**

Godrej Industries Complex, Pirojshahnagar, Eastern Express Highway, Vikhroli(East), Mumbai – 400 079. India  
Tel : 91-22-67976900 Fax : 91-22-25188784



TEST CONDUCTED :

**1. HEAVY METALS : □**

ACID EXTRACTION METHOD WAS USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED PLASMA (ICP).

RESULT

ANTIMONY (Sb)	ND (Detection limit 0.1 ppm)
BARIUM (Ba)	8 ppm
CADMIUM (Cd)	ND (Detection limit 0.1 ppm)
CHROMIUM (Cr)	ND (Detection limit 0.1 ppm)
COBALT (Co)	ND (Detection limit 0.1 ppm)
COPPER (Cu)	ND (Detection limit 0.1 ppm)
LEAD (Pb)	ND (Detection limit 0.1 ppm)
MERCURY (Hg)	ND (Detection limit 0.1 ppm)
NICKEL (Ni)	ND (Detection limit 0.1 ppm)

REMARK : ND = NOT DETECTED  
ppm = PARTS PER MILLION

# END OF TEST REPORT #

□ THESE TESTS ARE UNDER THE SCOPE OF OUR NABL ACCREDITATION.

Page 2 of 2 RC

**Intertek Testing Services India Private Ltd.**Godrej Industries Complex, Pirojshahnagar, Eastern Express Highway, Vikhroli(East), Mumbai – 400 079. India  
Tel : 91-22-67976900 Fax : 91-22-25188784

TEST REPORT

NUMBER : MME/2006/3068

DATE : 16<sup>TH</sup> NOVEMBER, 2006



APPLICANT : ZYDEX INDUSTRIES  
25-A, GANDHI OIL MILL COMPOUND,  
GORWA,  
VADODARA – 390 016.  
INDIA.

SAMPLE DESCRIPTION : ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE FABRIC,  
(PRODUCT NAME : MIXTURE OF K 2 OPACIFIER, K 2 PUFF PASTE, K 2 PUFF POWDER, K 2 MATT &  
K 2 INK REDUCER).

DATE RECEIVED : 10<sup>TH</sup> NOVEMBER, 2006 (1:34 PM)

BUYER'S NAME : --  
ORDER NO. : --  
STYLE NO. : --  
ARTICLE NO. : --  
FIBER CONTENT : COTTON  
COLOUR : WHITE  
END USES : PRINTING  
DEPARTMENT : --  
SUPPLIER NAME : --  
MANUFACTURER'S NAME : ZYDEX INDUSTRIES

---

TESTS CONDUCTED : AS PER THE REQUEST OF THE APPLICANT . FOR FURTHER DETAILS  
PLEASE REFER TO THE ENCLOSED PAGE (S).

---

PREPARED & CHECKED BY :  
for INTERTEK TESTING SERVICES, INDIA

ANAND SATHE  
MANAGER-TFH LAB

THESE TESTS ARE UNDER THE SCOPE OF OUR NABL ACCREDITATION.

Page 1 of 2 RC

**Intertek Testing Services India Private Ltd.**

Godrej Industries Complex, Pirojshahagar, Eastern Express Highway, Vikhroli(East), Mumbai – 400 079. India  
Tel : 91-22-67976900 Fax : 91-22-25188784



TEST CONDUCTED :

**1. ARSENIC (As) CONTENT : □**

ACID EXTRACTION METHOD FOLLOWED BY INDUCTIVELY COUPLED PLASMA (ICP).

<u>TESTED SAMPLE</u>	<u>RESULT IN ppm</u>
SUBMITTED SAMPLE (ON PRINT)	< 0.01

REMARK : ppm = PARTS PER MILLION  
< = LESS THAN

# END OF TEST REPORT #

□ THESE TESTS ARE UNDER THE SCOPE OF OUR NABL ACCREDITATION.

Page 2 of 2 RC

**Intertek Testing Services India Private Ltd.**

Godrej Industries Complex, Pirojshahagar, Eastern Express Highway, Vikhroli(East), Mumbai – 400 079. India

Tel : 91-22-67976900 Fax : 91-22-25188784